



## CERTIFICATE OF TESTING

**weber sbd 5 Star Grout : Batch No.040501/FW83**

<u>Test</u>	<u>Results</u>
Water content : 5.0 litres/25 kg bag	
1. Flow cone (ASTM C939)	
At 20°C	
(i) 1 Litre	21.0 secs, 21.0 secs
(i) 1.75 Litres	39.0 secs, 39.5 secs
2. Compressive Strength* at 20°C (BS 1881, 100 mm cubes, wet cured)	
(i) 1 day	42.5 N/mm <sup>2</sup>
(ii) 3 days	65.0 N/mm <sup>2</sup>
(iii) 7 days	75.0 N/mm <sup>2</sup>
(iv) 28 days	83.5 N/mm <sup>2</sup>
(v) 90 days	90.0 N/mm <sup>2</sup>
(vi) 180 days	103.0 N/mm <sup>2</sup>
(vii) 360 days	107.0 N/mm <sup>2</sup>
* Average of 2 cubes per age	
3. Expansion test (ASTM C827)	1.80 %

For and on behalf of Aston Services Signed... <i>M. Sadegzadeh</i> Date... <i>18.17.02</i> Dr.M.Sadegzadeh, BSc MBA PhD CEng MICE	Genuine Reports Are Embossed Here
---	---